TESTING



This Section Includes the Following
Documents IF Applicable

SMITHCO TEST DOCUMENTS:
e U-1A Report
e Shop Run Test
e Plant Inspection Report

e NDE Reports — Magnetic Particle, Liquid Penetrate, Hardness
Test Certificates, Etc.

e Hydrostatic. Test
e Name Plate Rubbing

SUPPLIERS TEST & CERTIFICATION DOCUMENTS:
e Mill Test Reports
e Material Test Reports
e [nspections & Certifications

e Heat Treatment Reports



QUALITY
CONTROL
DATA



FORM U-1A MANUFACTURER'S DATA REPORT FOR PRESSURE VESSELS
(Alternative Form for Single Chamber, Completely Shop or Field Fabricated Vessels Only)
As Required by the Provisions of the ASME Code Rules, Section VIII, Division 1

4. Manufactured and certified by _SMITHCO Engineering, Inc., 6211 S. 39th W. Avenue, Tulsa, Oklahoma 74132 ¢
(Name and address of manufaclurer)

ENGINEERING TECNOLOGY IN Tulsa, OK 74136

(Name and address of purchaser)
ETI unknown

2. Manufactured for

3. Location of installation

(Name and address)

4. Type _Horiz(Non-Cir) 2010B-3391-A  —seeeeeeee 2010B-3391 12213 2010
(Horiz. or vert. tank) (Migr's serial No.) (CRN) (Drawing No.) (Nat'l Bd. No.) (Year built)
5. The chemical and physical properties of all parts meet the requiremen_ts of material specifications of the ASME BOILER AND PRESSURE VESSEL CODE.
The design, construction, and workmanship conform to ASME Rules, Section VIII, Division 1 2007
Year
to 2009 ADD -
Addenda (Dale) Code Case Nos. Special Service per UG-120(d)
6. Shell:Tube & Plug Sheets: SA-516 GR-70 N _ Fr 2.250/*Bk 1.000 .0625 Fr0' 9.1250"/Bk Q' 3.9375" 10' 0.5625"
Mall. (Spec. No., Grade) Nom. Thk. (in.) Cor. Allow. (in.) Diam. I.D. (fL. & in.) Lenglh (overall) {fi . & in.)
7 Seams: _Corner Joint — 100 1150 75min.
’ ' Lnrégn. g(mlilarl;débt%hl.. R.T. (Spot or Full) Eff(%) H.T. Temp. (°F) Time (hr) Ggl;c WEE;%.RBL' RT. (%;:%u,ul)’arlial . No. of Courses
8. Heads: (a) Matl. (a) Covers: SA-516 GR-70 N b) Matl (b) Ends: SA-516 GR-70 N
(Spec. No., Grade) ' (Spec. No., Grade)
Location (Top. Minimum Corrosion Crown Knuckle Elliptical Conical Hemispherical Flat Diameler - Side lo Pressure
Bottom, Ends Thickness Allowance Radius Radius Ratio Apex Angle Radius (Convex or Concave)
(@ | Fr/Bk 0.875/0.750 | 0.0625 -- - -- - -- 3.5000/3.5000 x 120.5625 Flat
®) | Fr/Bk 0.625/0.500 | 0.0625 - -- -- - -- 3.5000/3.5000 x 8.6875/3.3125 Flat
If removable, bolts used (describe other fastenings) N/A
(Matl., Spec. No., Gr., Size, No.)
9. MAWP 1100 psi at max. temp 650 °F
(internal) (extemnal) (internal) (extemal)
Min. design metal temp. -20 °F gt 1100 psi. Hydro., preu--orcomb. test pressure 1650 psi
10. Nozzles, inspection and safety valve openings: '
Purpose No. Diameter Type Material Nominal Reinforcement How Location
(Inlet, Outlet, Drain) or Size Thickness Material Attached
Inlet/Outlet 171 4"600/XS RFWN SA-105/SA-106B 10.337  |Integral UW-16.1(a)  |Front Head
Vent/Drain 3 1.0 6000CPLG [SA-105 Integral UW-16.1(a) |Fr/Bk Head
11. Supports: Skirts No Lugs Legs 4 Other Attached — Welded to covers
(Yes or No) (No.) (No.) (Describe) . (Where and how)

12. Remarks: Manufacturer's Partial Data Reports properly identified and signed by Commissioned Inspectors have been furnished for the following items of the report:

. (Name of part, item number, Migr's name and identifying stamp)

Impact testing exempt per: UG-20(f) Item: AC-8180 Service: REGEN GAS COOLER
Tubes: SA-179 SMLS- 206 x 1.00" x .083" x 26.0000'-Straight

* Top & Bottom
Constructed in conformance with appendix 28

CERTIFICATE OF SHOP/FIELD COMPLIANCE
We certify that the statements made in this report are correct and that all details of design, material, construction, and workmanship of this vessel conform to the ASME

Code for Pressure Vessels, Section VIII, Division 1. "U" Certificate of Authorization No. 4175 expires Eebruary 28th ,__ 2012
Date 08-03-2010 Co. name_ SMITHCO Engineering, Inc. signed _—~7_ (4 e 1
(Manufacturer) [ (Representative)
CERTIFICATE OF SHOP/FIELD INSPECTION 5

Vessel constructed by ___SMITHCO Engineering, Inc. at Tulsa, Oklahoma
I, the undersigned, holding a valid commission issued by the National Board of Boiler and Pressure Vessel Inspectors and/or the State of Province of

Oklahoma and employed by Seneca Insurance Company of Texas
have inspected the component described in this Manufacturer's Data Report on )f / 220 /0 , and state that, to the best of my knowledge

and belief, the Manufacturer has constructed this pressure vessel in accordance with ASME Code, Section VIII, Division 1. By signing this certificate neither the
Inspector nor his employer makes any warranty, expressed or implied, conceming the pressure vessel described in this Manufacturer's Data Report. Futhermore,

neither the Inspector nor his employer shall be liable in %r any personal injury or property damage or loss of any kind arising from or connected with this

inspection. .
Date 2;//5///)[) Signed

Al Commissions NB12736 A OK914

y \ (Aufhorized Inspector) (Nat'l Board (incl. endorsements), Stale, Prov. and No.)




Horize " Cooler Shop Run In Inspection Report Pa "ofl

B #* DENOTES READING POINTS
1 ? 1 ] 5} £ ‘3’"” DISPALCEMENT READINGS (MILS) NOT TO EXEED 6 MILS.
B ————ff———————pg 1__ . 8
IR N N B A S S e 2 S 9
_ TN ST N T T 5 70 A,
= ]L L ‘ |~ AN } ﬁ s, Jl , 4. ; 72 1._ [ ;7
S0l — T —a— | — +—d— | —p——s2—d— 1y 5 . 12.
s P L ! Al ) | i L i
= | ) f‘:ﬂ:éfmy | \ i ’E/EFA%IE‘;,J \ o {ﬁfmﬂ;l ! 6. 13. 3. 7
N | N N | T -
Tl AMPERAGE READINGS (PER LEG
' . 2 ;} 10 § 1st MOTOR 1. 22/ 3.2/.52‘)
ot 2nd MOTOR 1. 2. 3.2 z 2
Ll 3rd MOTOR 1. 2. 3.
A o o RATED AMPERAGE
i 1st MOTOR: _ 25 /
: e S 2nd MOTOR: 25 /| —
R : ; L;; l — 3rd MOTOR: ____ +— _
P S i L [ ‘1.; {Aé _——— .,,i"'%
§ | o & %, § 4, 2°
i 9 o, il 1 o Y i p
| | I A O T TEMPERATURE AT TIME OF TEST: _/0 R
F . Yoo SR Ly —— '%:-\.,Q ; TIME STARTED: OQFEM .
I ENr: bl |4 ) TIME STOPPED: K00 \Ep—
SIIE VIEW /
NOISE LEVELS (dBA) LOCATION (AS REQUIRED) /I ﬁ;pb—./fi/
g G. M. smr‘r@o Q LITY @ONTROL "~ DATE
. H. N
C. I (@]
3 i 2 %)) 9/ ®
E- Il_( CUSTOMER REPRESENTATIVE DATE
g ™= Smithco Engineering Company
MAX NOISE LEVEL (WHEN SPECIFIED): ______ (dBA) .'- P.0. BOX 571300 PHONE: (318) 446-4406
DISTANCE FROM FAN(ft): FAN RING(ft) - TULSA, OKLAHOMA 74157-1330  FAX: (918) 445-2857
NOTE -- This drawing is the property of Smithco Engineering Co., and is not to
be reproduced in whole or in part, nor used for any purpose other than that
COMMENTS‘ for which it is specificaly furnished without the approval of Smithco
' Engineering Co.
TITLE
SHOP RUN IN INSPECTION REPORT
[J\I%B_ CUSTOMER
10B339 ENGINEERING TECNOLOGY IN

http://newwebserver/QC/qchorz1.asp?J=10B339&C=ENGINEERING TECNOLOGY IN 7/21/2010



Customer ENNEINTEOLY Customer Inspector ETI

TBA

Location: unknown P.0.No.:
Design Pressure 1100. Test Pressure 16
MAWP 1100. PSI at 650. Deg F.
MDMT -20. Deg F. at 1100. PSI
Item AC-8180 Service REGEN GAS COOLER
Customer report requirements Copies
ASME U-1 %
Material mill test report **
Name plate rubbing * %
Hydrostatic test/Temp. chart * %

Customer Inspection Requirements
Code - ASME Section VIII Div.1l 2007 /A09 Appendix 13

Stamp - NATL BD

Radiograph EACH HEAD (1)END (1)COVER
MDMT Charpy impact testing exempt as per UG-20(f)

NOTE: All plate must be normalized
Fan Test/Run-in Required

Material

Description Designation

Tube Sheet-front SA-516
Length-120.5625

-back SA-516
Length-120.5625

Plug Sheet-front SA-516

-back SA-516

Cover -front SA-516

-back SA-516

End Plate -front SA-516

-back SA-516

Nozzles-flange SA-105

-pipe(in) SA-106B

GR-70

GR-70

GR-70

GR-70

GR-70

GR-70

GR-70

GR-70

(out) SA-106B

-vent SA-105
-drain SA-105
Tubes SA-179

SMLS

Plugs ( 412) 9A1051822 /( 438

Date: 08-03-2010

Corroded
Span
9.1250
3.9375
9.1250
3.9375
3.9375
3.9375
3.9375
3.7500
4.00/ 4.00"
4.0000
4.0000
1-6000

1-6000
1.0000

D12197

50. PSI for

Tulsa, OK 74136
Acct Payable

Actual Calculated Stress

Thick Corner Midpoint

2.2500

1.0000

2.2500

1.0000

0.8750

0.7500

0.6250

0.5000

600.

0.3370
0.3370

0.0830

4453

20583.

4453.

20583.

25086.

13758.

RF xs

. 23723. 1844.
12478. 3000.
23723. 1844.
12478. 3000.

6643. 6177.

11276. 4302.
Bending

16267.

18010.

/xs
0.2036
0.2036
0.0831

Plant inspection requirements

& material report for ASME code vessel

Notification Time
5555 E. 71st Street STES8

60.00 MIN. Design Temp

Corr.Allow.0.0625

days before fabrication start
days before hydrostatic test

Control or

Serial No.

MBR Manufacturer Heat No./Slab No. P.0. No.
mittal r3472 3635
3
ssab woh754 1647
b04
mittal r3472 3635
3
ssab w9h754 1647
b04
ssab e0e020 1418
as8
ssab m9j684 1231
c07
ssab e0c058 1094
a6o
mittal 812e36920 0830
b031658
J27486
INTERPIPE Peauqyy 327487
i “ J27487
\ ;:igbggz Hic3-A-4E A J27107

Fintube bundle design No.2010B3391A



TEST CERTIFICATE

ARCELORMITTAL PLATE LLC PAGE NO: 0l OF 02
SHIP TO: 0: 5203-03-03
METALSUSA MILL ORDER NO 35142-001
TRACK 747 T NO: R3472
PORT OF MUSKOGE SLAB NO: 3
MUSKOGEE OX 74402 DATE: 11/26/09
SOLD T SEND TO: Q1-C

METALS USA PLATES&SHAPES S CTL
LATES & SHAPES - MUSKOGEE

P O BOX 917
MUSKOGEE OK 74402

PLATE DIMENSIONS / DESCRIPTION

TOTAL PIECE
oTY GAUGE WIDTH LENGTH DESCRIPTION WEIGHT
1 2-1/4" 6" 480" RECTANGLE 294044%

CUSTOMER INFORMATION
CUSTOMER PO: MUS-230336
PART NO. 001

SPECIFICATION({(S)

THIS MATERIAL HAS BEEN MANUFACTURED AND TESTED IN ACCORDANCE WITH PURCHASE
ORDER REQUIREMENTS AND SPECIFICATION(S).

ASME SA516 REV ED YR 04 GR 70
ASME SA516 05A GR 70 & ASTM A516 04 GR 70

THE MANAGEMENT SYSTEMS FOR MANUFACTURE OF THIS PRODUCT ARE CERTIFIED
58 ISO 9(2)8‘5'. 12000 (CERTIFICATE NO. 30130) AND ISO 14001 (CERTIFICATE

CHEMICAL COMPOSITIONRN

c MN P 3 cu SI NI CR MO
MELT:R3472 .22 1.0% .016 .001 a1 .23 .07 .12 .02
v TI AL CB
MELT:R3472 ,001 .002 .020 .001

MANUFACTURE
MCQUAID~EHN GRAIN SIZE PER E1l12 - 7-B

HEAT TREAT CONDITION

MATL
OR HEAT TREAT NOM  HOLD COOL
TEST DESCRIPTION  TEMP  MINS MTHD
PL/TEST  NORMALIZE  1650F 55  ATR COOL
Q.A. APPROVED

WE HEREBY CERTIFY THE ABOVE ;
INFORMATION IS CORRECT: L e )~ R~
ARCELORMITTAL PLATE LLC g - , .
QUALITY ASSURANGE LABORATORY Ly
139 MODENA ROAD SOPERVISOR — TEST REPORTING

COATESVILLE, PA 19320 ELINORE ZAPLITNY




TEST CERTIFICATE
PAGE NO: 02 QOF 02
FIL : 5203-03-03
MILL ORDER NO: 35142-001
MELT R347
SLAB NO:
DATE: 11/26/09
TENSIULE PROPERTTIES
YIELD TENSILE ELONGATION
SLAB STRENGTH STRENGTH
NO. LOC DIR PSI X 100 PSI X 100 LGTH %
3 BOT. TRANS. 493 801 2,00 26.0
CHARPY V-NOTCH IMPACT RESULTS
SLAB LOC DIR TEMP SIZE FT. LBS.
3 BOT. LONG. -30F FULL 32 45 48

GENERAL INFORMATION

ALL STEEL HAS BEEN MELTED AND
TEST CERTS. ARE PREPARE
OUTLINED IN EN 10204:2004 TYPE

B/L #77780 BVRY 63021

WE HEREBY CERTIFY THE ABOVE
INFORMATION IS CORRECT:

ARCELORMITTAL PLATE LLC
QUALITY ASSURANCE LABORATORY
139 MODENA ROAD

COATESVILLE, PA 19320

IN THE U.S.A.

MANUFACTURED I
ACCOR? WITH PROCEDURES

QA. APPROVED
By A

Date_J— J~fo

A AKX 4 '
SUPERVISOR - TEST REPORTING
ELINORE ZAPLITNY




PO#J27454 WO9H754 B04 ID#1647

SSAB Test Certificate

12400 Highway 43 North, Axis, Alabama 36505

Form TC1: Revision 1: Date 31 Oct 2000

Customer: rES Customer P.0. No.: MUS-230169 | Mill Order No.: 41-250168-04 | Shipping Manifest : ARD76002
METALS USA PLATES & SHAPES SOU -
P.0. BOX 3528 Product Descﬁpﬁon.mm ﬁ;ﬁ;&ﬁzﬁ%"‘“‘m 97ED.) Ship Date: 15Sep 09 |CertNo: 081187256
101 EAST ILLINOIS LCVN 18/12 FT.LBS @ 0R/AST3.P Cert Date: 15Sep09 | (Page 1of 1)
OK 73702 NORMALIZED
Size; 1.000 X 120.0 X 480.0 (IN)
Tested Pieces “Tensiles Charpy Lmpact Tests
Hest Piece Piece Tst] YS | UTS [%RA |Elong % [Tst | Average | Abs. Energy(FTLB) % Shear Tst | Tst|Tst | BDWTT
Id Id Dimensjons Loq (PSD |(PSD 2in 8in|Dir| Hardmess (1 2 3 Avg {1 2 3 Avg |Tmp|DirjSiz{ Tmp %Shr
1)
[WOH754 B04 0.007 X 120.0 gxscnmx. 49000 [72000 28 [T 158183111 150.7] CGOF| L {10.
WIH754 B0s 0.998 X 120.0 (DISCRTIULIS0000 172000 271T 142 135 143 140.0 2 1Q.
Heat Chemicai Analysis
Id C Ma P S i TotAl SelAl  Cy Ni Cr Mo Ch \'4 T CEV ORGN |
WOHT54 [ .17 ] 1.17 .018] .003] .21 [.027[.0257.28 [.12 [.15 1.04 1.004 |.006 [.012 ] 43 | UsA

MERCURY IS NOT A METALLURGICAL COMPONENT OF THE STEEL AND NO MERCURY WAS INTENTIONALLY ADDED
DURING THE MANUFACTURE OF THIS PRODUCT
CEV (IIW) = C + MN/6 + {CR+MO+V)/5 + (NI+CU)/15
100% MELTED AND MANUFACTURED IN THE USA. MTR DIN EN10204 TYPE 3.1 COMPLIANT.
NORMALIZED PLATES. HEATED AT 1650F FOR 41 MINUTES.
W9H754 BO4 6133377 PCES: 1, WGT: 16383 WO9H754 BOS 6133375 PCES: 1, WGT: 16416
W9H754 BO4 6133374 PCES: 1, WGT: 16369

® . WE HEREBY CERTIFY THAT THIS MATERIAL WAS
Cust Part # : TESTED IN ACCORDANCE WITH, AND MEETS THE Jason Thomas
REQUIREMENTS OF, THE APPROPRIATE SPECIFICATION ~SeWORWETALLTRGRT




GLOBE X-RAY SERVICES, INC.
8441 South Union Tulsa, Ok. 74132

Certification #_44o¥9
R ful ic Examinat
Customer:_Popt C 1y P.0._77243] Jobi#
Address;
Test Instrumeat: KBJ (/SN 52 SN 420507
Search Unit__)"'xr 2,28 MHZ SN QO 1LI3YT
Surface Condition:_ & MOOTH Procedure NO:_(oXST[-D¢B____ Rev 470
Couplant: Exosen 30  Search unit cable: RG-174 Co-Axial, 6 i long with BNC to BNC Cannectors
Technique: Contact, Manual Scan Calibration Reference:____Backwall "~ Reference Level: 36 Db
Scanning Pattern: __JOO£,_ Scanning Surface:______One major surface __Beam Angle: _© Degrees

The plates listed below have been ultrasonicaily examined and comply with the acceptance criteria of the indicated
specxﬁcanons Unlessotberwnsenomdbyan*foﬂowmgthe plate number, there were no recordable indications

_g:___ASMASME A-578/SA-578 Level A(l) ASTM/ASME A-435/SA-435
ASTM/ASME A-578/SA-578 Level B(2) Wheatley-Gasso Sep 6.6.2 Rev. C
7 ASTM/ASME A-578/SA-578 Level C(3) Other: AM 2032
—In addition to the above ultragonic examination, the material has been hardness tested and meet the requirements of
ANSI/NACE Standard MR0175. Hardness value does not exceed HRC.
Plate No. Mat’l Spec. Thickuness | Dimensions Heat No. Slab No. Hardness

7)o
1470 MT % duruge | £orpso | Asg
Siegomt | M 946x40 £oci3s | RIS

qieTomr | B 23x4y .
Slazoeer | 2" 23x329 | Edca | Ag
Sl Tomr 'y 120x35 WB7Y3 | ASI
Qe TOmr ” 20/ WIAHTSY | ROY

’

Examination BYI,M’%# Qualification Level_ZZ_
Coiten, MoyEr, _ '

e e Time: ___ A/ AM/PM
—Le me Q-A- APFE " g:mji}
By ML Do £-D3e

GlOBE X-RAY ASSUMES NO RESI’ONSIBILITY FOR THE INTEGRITY OF THE STRUCTURE OR FOR ANY LOSSES OF ANY KIND DUE TO
ANY KIND OF INTERPRETATION




CERTIFICATE OF COMPLIANCE

DATE: 24 JUNE, 2010
SUBJECT: NACE

GENTLEMEN:

I HEREBY CERTIFY THAT THE MATERIAL LISTED HEREIN HAS BEEN
INSPECTED AND TESTED IN ACCORDANCE WITH PRESCRIBED METHODS IN THE
GOVERNING SPECIFICATIONS AND BASED UPON THE RESULTS OF SUCH
INSPECTION AND TESTING DOES CONFORM TO THE BHN REQUIREMENT OF NACE
MR 01-75.

PLATE: ASTM A516-70N AND ASME SA516-70N LATEST EDITION.
SIZE: 1” NOMINAL
MILL CERTIFIED: SSAB

HEAT: W9H754

SLAB: B04

Specification: NACE MR 01-75
Hardness, HRC Results Hardness, BHN Results
158, 155, 166

WE HEREBY CERTIFY THE ABOVE INFORMATION IS CORRECT.

plot ot e

MARTY L. EUBANKS
QUALITY ASSURANCE MANAGER
(918) 583-2222




GLOBE X-RAY SERVICES, INC.
8441 South Union Tulsa, Ok. 74132

Cei-tiﬁeaﬁon #y4qaa)
B f!ﬂ! - g .- .
Customer._ToRr U1y P.0._73433 Job#
Address;
Test Instrument: XBI (JSA/ 52 S/N 420807
Search Unit__°r 2.25 mMuz, S/IN_QuasyT

Surface Condition:__S»tooTH Procedure NO: 7 Rev. i~y

ScmmgPattem_mQ& SmmmsSwfaw___.Qnmmmz@e___BﬂmAnglv._o_Qm

The plates listed below have been ultrasonically examined and comply with the acceptance criteria of the indicated
spec:ﬁcauons. Unlessotherwmenowdbyan’foﬂowmgthe plate number, there were no recordable indications

_L_,ASTM/ASME A-578/SA-578 Level A(l) ¢~ __ASTM/ASME A-435/SA-435
__#~ _ASTM/ASME A-578/SA-578 Level B(2) Wheatley-Gasso Sep 6.6.2 Rev. C
&~ ASTM/ASME A-578/SA-578 Level C(3) Otber: AM 203.2
_Jna&ﬁmwmemmmmmmmmmmmmmmmmmemmmf
ANSINACE Standard MR0175. Hardness value does not exceed HRC.
Plate No. Mat’] Spec. Thickness | Dimeusions Heat No. Siab No. Hardness
Lian
S\ TON fa G4x 98 §13E 36920 | BO3YSE
3, . '
& (e 7ON Yy 25x54 Eoci3g RS
S16-TON " 32x17 wanrsy | RoY
Sl Ton 1'% 34x36 WORIY B22
Q16-70N 1% | 120vg7  |oessy Cw

mmw_é@@u Qualification Level: 7=
Cocrer loysn. 4 .

4 -23-10 ime: /4' ..
Date: 23 Time: A AM/PM " QA AFPROYL
_A?Z[_Dﬂew le

GI.OBE X-RAY ASSUMES NO RESPONSIBILITY FOR THE INTEGRITY OF THE STRUCTURE OR FOR ANY LOSSES OF ANY KIND DUE TO
ANY KIND OF INTERPRETATION




N GLOBE X-RAY SERVICES, INC.
8441 South Union  Tulsa, Ok. 74132

Certification #_ 41423
of nic ination

Customer: YoRT C11y : P.0.713435 Yob#

Address; '
Ultrasonic .
Test Instrument: XB] (/SN 8§92 ' SIN _gl0507 .
Surface Condition:_SMOQTH Procedure NO;__GXSII-A 1
Couplant: Exosen 30 Search unit cable: RG-174 Co-Axial, 6 fi. long with BNC to BNC or BNC to MD Connectors
Technique: Contact, Manual Sean _ : : » .
Beam Angle#l: 0 Degrees Search Unit_ 1" ¥ 2,25 Mz S/N Aly352
Scanning Pattern:  {00% Reference Level:_ 3¢ Db Calibration Reference: Bl
Scanning Surface(s)_| FLAT ¢ 1 £DGE _ .' .

_.One direction i ¢~ Two perpendicular directions
2" angle for rings and holiow  forgings
Beam Angle#2: ___ 45  Degrees Search Unit SN
Scanning Patiern:_ : Roference Lovel: Db Calibration Reference:
Scanning Surface(s): '
____Two directions circumferentially ____Two directions axially

Reference Standard: .~ ASTM/ASME A-388/5A388  Acceptance: ASME Sec. WIT, App 20
Other:

Item# | Part Identification G gﬁg SLAB Heat Number/Code | Accept | Reject
2 pes 2 rhena.18760A1375" | al7on | RO3LSE | F19£34920 i

dpcs Y2 rwie r 3062890, 3125 |- | ¥

Lpe |'2%mier 375 ¥ G1428" \L v

20cs | s raie e 4.4915" 90.0635" : RIF E0CA3E P

D s | 1"rey 331" 07 a0y WAHTSY ~

| 2pcs | 179 rue r94378™s 10,5 1 _R22 WOBY v

Qocs |1%/¢Hex 0.5"rG2 975" CTo LWOESST /

| 2ocs | 1P s lovd2.275" & N o

Unless otherwise noted by an * following the item number, there were no recordable indications observed.

Examination By: ﬂ# Qualification Level:__ 27
CocreR YER : 0.A. APPRSYED

Date: 4 2410 Time: N AM/PM ! ..}J%{Eg
: Rv_r (4 Nate - = )0
GLOBE X-RAY ASSUMES NO RESPONSIBILITY FOR THE INTEGRITY OF THE STRUCTURE OR FOR ANY LOSSES OF ANY KIND DUETO
ANY KIND OF INTERPRETATION.




SSAB

12400 Highway 43 North, Axis, Alabama 36505

PO#J27454

Test Certificate

EOE020 A58 ID#1418)
u___/i

Form TCI1: Revision 1: Date 31 Qct 2000

Custowmer: Customer P.O. No.: MUS-2309% | Ml Order No.: 41-265418-02 | Shipping Manifest : AR892336
METALS USA PLATES & SHAPES SOU  I5oqoct Description: ASME SAS16-70/SAS16-65/SAS16-GH{DIA) -
P.0. BOX 3528 ASTM ASI6-T0/A516-65/AS16-56(06) Ship Date: 19 May 10 | Cert No: 981222384
161 EAST ILLINOIS Cert Date: 19May 10 | (Page tof 1)
ENID LCVN 15/12 FT.LBS @ -60F/A673-P
OK 73702 NORMALIZED
Size: 0.875 X 96.00 X 480.0 (IN)
Tested Pieces Tensiles Charpy Impact Tests
Heat Piece Piece Tst| YS | UTS [HRA[Elong % [Tst| Average | Abs. Energy(FTLB) % Shear Tst |Tst|Tst| BDWTT
d 1d Dimensions Lod (PSD |(PSD 2in Sin|Dir| Hardness |1 2 3 Avg |1 2 3 Avg |Tmp|Dir|Siz | Tmp %Shr
'EQE020 ASS 0.883 X 96.00 (DISCRDILI 53000 172000 71T k4 72 88 713 [6OFI L 110,
Heat Chemical Analysis
1 C Mn_ P s Si__ TolAl Sol Cr Mo Cb ¥ Ti CEV QRGN
[BOE020 [ 18] 1.13] .010[ .002] .21 [.0251.023].26 [.16 [.07 [.06 [.003 [.005 [.017 |.43 | UsA
MERCURY IS NOT A METALLURGICAL COMPONENT OF THE STEEL AND NO MERCURY WAS INTENTIONALLY ADDED
DURING THE MANUFACTURE OF THIS PRODUCT
CEV (IIW) = C + MN/6 + (CR+MO+V)/S + (NI+CU)/15
100% MELTED AND MANUFACTURED IN THE USA. MTR DIN EN10204 TYPE 3.1 COMPLIANT,
NORMALIZED PLATES. HEATED AT 1650F FOR 37 MINUTES.
EOE020 A58 6167796 PCES: 1, WGT: 11681 EQOE020 A58 6167795 PCES: 1, WGT: 11676
EOE020 A58 6167794 PCES: 1, WGT: 11693
I3
1 By MUE v [)BP
™ . WE HEREBY CERTIFY THATTHISMATERIALWAS
Cust Part # : TESTED IN ACCORDANCE WITH, AND MEETS TH Jason Thomas
- REQUIREMENTS OF, THE APPROFRIATE SPECIFICATION SENTOR METALL)




GLOBE X-RAY SERVICES, INC.
8441 South Union Tulsa, Ok 74132

Certification #_ 44442
R Ul ic Examinati
Customer: Tt Crry P.O._724%3) Job#
Address;
Test Instrament: KBI /SN &2 SIN 420507
Search Unit__1"'¥ 2,28 MHZ SIN O1o3Y7
Surface Condition:_ € MOOTH mmNom

Scemning Pattern: /OO Scanning Surface: Ot major sarface Beam Angle: _& Degrees

The plates listed below have been ultrasonically examined and comply with the acceptance criteria of the indicated
spec:ﬁmons Unlessotherw:senotedbyan‘followmgd:e plate numbez, there were no recordable indications

L_ASTM/ASME A-ST8/SA-578 Level A(1) +— _ ASTM/ASME A-435/SA-435
— ASME A-578/SA-578 Level B(2) Wheatley-Gasso Sep 6.6.2 Rev. C
T &~ ASTM/ASME A-578/SA-578 Level C(3) Other; AM 2032

____In addition to the above ultrasonic examination, the material has been hardness tested and meet the requirements of
ANSI/NACE Standard MR0175. Hardness value does not exceed HRC.
Plate No. Mat’l Spec. Thickness | Dimensions Heat No, Slab No. Hardness

)
Sl IO MT % qQixyge | EOEN20 ASE
&1 TOMT ol aexeo | goci3s RI¥

qiggomr | 23x 4y £ocoss | Aéo
Sle7omr | 23x39 £5¢ 143 Alg
Sle-Tomr W 120%35 WwiB93 | A5l
CloTOmr " _120x/SO WAHTSY Ry

.

ExamiwionBy:M_Z/é-gc Qualification Level:__Z2—
Courer. Moyar, , .

JAY a2 imne: /i S
Date (%) Time A, AM/PM QA APPREVED

Vi
By e Data é 7,3*)0

GI.OBE X-RAY ASSUMES NO RESPONS[BIUTY FOR THE INTEGRITY OF THE STRUCTURE OR FOR ANY LOSSES OF ANY KIND DUE TO
ANY KIND OF INTERPRETATION




gy
o o,

PO#J27454 E0C058 A60 I%
SSAB Test

12400 Highway 43 North, Axis, Alsbama 36505

cate Form TC1: Revision 1: Date 31 Oct 2000

P

%USA FLATES & sou Cestomer P.O. No.: MUS-230085 ) I Milt Order No.: 41-263382-82 I Shipping Mautfest : ARSSBITS
P.0. BOX 3828 Froduct Description: ASME SASTE-70/SAS16-65/5A516 €0i54) Ship Date: 17 Mar 10 | Cert No: 081212386
161 EAST [LLINOIS AS[MAs16-10!A516~,661A51640(06) Cert Date: 17 Mar 10 (Page lof 1)
ENID LCVN 15/12 FT.LBS @ -60F/A6T3-P :
OK 73702 NOE : A
Size: 0.625 X 120.0 X 480.0 (IN)
Tested Pleces Tensiles Charpy Impact Tests

Heat Piece Plece Tst| Ys |UTS FanArmong% st| Average | Abs. Energy(FTLB) | % Shear Tst | Tst|Tst | BDWIT

1] & Dimensions Lod (PSD |(PSD 2in 8in Hardoess [1 2 3 Avg |l 2 3 Avg |Tmp|Dir Siz | Tmp %Shr
EOC0S8 ; 0.627 X 120. RTILI52000 75000 24T Jﬁ 79128 87.7 GOFI L 110,

Heat
d hd T C) ‘Lﬁﬂ_o
tﬁocoss 005 1013 1.42 | USA

MERCURY IS NOT A METALLURGICAL COMPONENT OF THE STEEL AND NO MERCURY WAS INTENTIONALLY ADDED

DURING THE MANUFACTURE OF THIS PRODUCT

CEV (IIW) =C + MN/6 + (CR+MO+V)/5 + (NI+CU)/15

100% MELTED AND MANUFACTURED IN THE USA. MTR DIN EN10204 TYPE 3.1 COMPLIANT.

NORMALIZED PLATES. HEATED AT 1650F FOR 28 MINUTES.
E0C058 A60 6157018 PCES: i, weT: 10286 E0C058 A60 6157017 PCES: 1, WGT: 10286
E0C058 A60 6157016 PCES: 1, WGT: 10299

1) ) WE HEREBY : :
Cust Part # : N ED IN ACCORDANCE WITH, AND MEETS THE Jason Thomas
REQUIREMENTS OF, THE APPROFRIATE SPECIFICATION — —~——SENIOR METALLURGRT ~ -




GLOBE X-RAY SERVICES, INC.
8441 South Union Tulsa, Ok. 74132

Certification #_4444g
Customer;_7or C. 1Y P.O._7243]} Job#
Address;
Test Instrament: KB /SN 52 SIN 4320507
Search Unit__1"'x 2 .28 MHZ SN O103Y7
Surface Condition:_ & MOOTH Procedure NO:_(2XSTL-D ¢B Rev. 170
Couplant: Fxosen 30  Search unit cable: RG-174 Co-Axial, 6 £ long with BNC to BNC Connectors

Technique: Contact, Manuel Scan Calibration Reference:___ Backwall ' Reference Level: 36 Db
Scanning Pattern: _ JOOZL  Scanning Surface: One major surface Beam Angle: _ © Degrees

The plates listed below have been ultrasonically examined and comply with the acceptance criteria of the indicated
spec:ﬁmuons. Unlessomermsenotedbyan‘followmgthe plate number, there were no recordable indications

—2— ASTM/ASME A-435/SA-435

. Wheatley-Gasso Sep 6.6.2 Rev. C
Other; AM 2032

_gf___.ASTMIASME A-5T8/SA-578 Level A(1)
e ASTM/ASME A-ST8/SA-S78 Level B(2)
ASTM/ASME A-578/SA-578 Level C(3)

—In addition to the above ultrasonic examination, the material has been hardness tested and meet the requirements of

ANSI/NACE Standard MR0175. Hardness value does not exceed HRC.
Plate No. Mat"! Spec, Thickness | Dimensions _Heat No. Slab No. Hardness
Zjen
ST MT % dexuge | eoEpso | ASS
Sl 70 MT ol qexto | &oct3S RI¥
Sign
Siedomr | # 23wy | sfocosg | mio
Slazdmr | 23x39 g3 | Ag
S1%-ZOmr Yy 120535 WIBIY3 AS|
QlpTOmr 1" 120x/S0 WINTEY | RY
Fxamination By; Qualification Level: ./
Coeten, ﬁoygf ,
Date: _¢o- /€-/0 Time: A/t AM/PM o
Q.A. APPROVED
By_ ML e f-23%

GLOBE X-RAY ASSUMES NO RESPONS]BILITY FOR THE INTEGRITY OF THE STRUCTURE OR FOR ANY LOSSES OF ANY KIND DUE TO

ANY KIND OF INTERPRETATION




PO#J27454 812E36920 B031658 Il
» ArcelorMittal Bum:NHarbor Plate | :

QUALITY AS CE
. REPORT OF TEZT AND ANAVLSES
SHIPMENT NG DATE SHIP| CAR OR VEHCLE NO
803-05885 v | *ud-29-09 ] IHB-DOLTN-UP LMIC 036356’PA§E 1
s| METALS USA PLATES & SHAPES S CTL s| METALS USA PLATES & SHAPES S8 CTL IN
°/ PLATES & SHAPES - MUSKOGEE i TRACK 747
o PO BOX 917 rl PORT OF MUSKOGEE
4| MUSKOGEE OK 74402 ol MUSKOGEE OK
m SZE AND GUANTITY ™ vew TENSILE
| Ewa ER HEAT NO THICKNESS WIDTH OR DIA. LENGTH | _wecHT |  pont STRENGTH|  ELONG. J RED
UMBER | NG NUMBER PCs
= INCHES INCHES INCHES POUNDS PSI PSI IN % %

QUALITY STEEL MELTED & MANUFACTURED IN THE U. S. A,
PLATES - ASTM A516-06 GR 70 PVQ, ASME SA516
GR 70 PVQ 2007 EDITION 2008 ADD,
CH-V A2085 PLT L 15/12 FTLBS AT
-50F --- PLT NORMALIZED & COOLED IN
STILL AIR --- TEST CERTS ARE
PREPARED IN ACCORD WITH PROCEDURES
OUTLINED IN EN 10204:2004 PARA 3.1
NO WELD REPAIR WAS PERFORMED ON BELOW PLATE(S)
MFST - MFST MILL SERIAL# MFST TEST CERTS ARE PREPARED
IN ACCORD WITH PROCEDURES OUTLINED IN EN MFST
10204:2004 PARA 3.1
- LIFT MAX 25 TON UNLDG
OH-CHAIN-SLING LOAD MAX 185000 #
CO# MUS-229478 GH B816-2451A

PLATES HEAT TREATED - TEST SPECIMENS ATTACHED & YIELD STRENGTH @ .5% EUL
B031658 812E36920 1 .5 120 480 8168 58500 81300 8 23

N 1650 DEG F - 26 MIN
{M55)MFST REF#:002

B031668 813E62230 1 .5 120 480 8168 51500 74500 8 27
N 1650 DEG F - 26 MIN
REF#:002
> JUENCH TEMPERATURE T-TEMPER YEMPERATURE N-NCRMALIZE TEMPERATURE
) CRARBY MPACT
Tween [ wowser | 5 eeno [ tackess v sze Jom T |orT LBS SEwm | X 56 HILS
INCHES 1 ] 2 | = T 2 ] » + 2 ] 3
BUOJ31658  BIZE36920 «500 V' FUOLL'L -50 11Z 103 I1U8
B031668 B813E62230 .500 V FUOLL L -50 88 B89 120
[ CHEMICAL ANALYSIS [ MGUATD
B INCI I N R N O N I ™ R I A I B O A

812E36920 .18 1.13 .015 .004 .347.228 .17 .05.008.002.002.034.0002 .002.006.002
B13E€2230 .16 1.04 .009 .004 .328.256 .17 .04.008.001.002.038.0002 .002.006.002

Q.A APPROY
. By MU D - 1540

“ertfy that ine above resulls are a true and correct copy of actual results contained in records by Burns Hatbor and ate m full compliance with the
“trements 3 tre specihicatior cited above  This fast report connat be shieled and must be transmitted intact with any subsquert third party test reports, If cequires

D. W. ELWOOD ., WNK

BHE (RPT TIR SUPY QUALITY ASSURANCE




S g R VvICE S

M OF T AL

CERTIFICATE OF COMPLIANCE

DATE: 24 JUNE, 2010
SUBJECT: NACE

GENTLEMEN:

I HEREBY CERTIFY THAT THE MATERIAL LISTED HEREIN HAS BEEN
INSPECTED AND TESTED IN ACCORDANCE WITH PRESCRIBED METHODS IN THE
GOVERNING SPECIFICATIONS AND BASED UPON THE RESULTS OF SUCH
INSPECTION AND TESTING DOES CONFORM TO THE BHN REQUIREMENT OF NACE
MR 01-75.

PLATE: ASTM A516-70N AND ASME SA516-70N LATEST EDITION.
SIZE: 1/2” NOMINAL
MILL CERTIFIED: MITTAL

HEAT: 812E36920

SLAB: B031658

Specification: NACE MR 01-75

Hardness, HRC Results Hardness, BHN Results
155, 163, 163

WE HEREBY CERTIFY THE ABOVE INFORMATION IS CORRECT.

Mot L E ot

MARTY L.£UBANKS
QUALITY ASSURANCE MANAGER
(918) 583-2222




GLOBE X-RAY SERVICES, INC.
8441 South Union Tulsa, Ok 74132

Certification #4143)
f jc on
Customer:_ToRT (ITY P.0._13433 Job#
Address;
Test Instrument: XB7 (JSp/ 52 SIN 420807
Search Unit__1*'r 2.28 muL SIN ouasyy
Surface Condition:__ S#ooTH ProcedureNO: 7] Rev.i-Iy

Techmique: Contact, Manual Scan .Cah’brauon _Eggk_mt________Referenoe Level:_36 Db
Scanning Pattern: _/20%, Scanning Surface;, One major surface ____Beam Angle: _ o Degrees

The plates listed below have been ultrasonically examined and comply with the acceptance criteria of the indicated
specnﬁcauons. Uﬂmotherwuemwdbyan*fouowmgﬁw plate number, there were no recordable indications

¥ ASTMIASME A-578/SA-578 Level A(l) —_ ASTM/ASME A-435/SA-435
¥~ _ASTM/ASME A-578/SA-578 Level B(2) Wheatley-Gasso Sep 6.6.2 Rev. C
__ &~ ASTM/ASME A-578/SA-578 Level C(3) Other: AM 203.2
___Jn addition to the above ultrasonic examination, the material has been hardness tested and meet the requirements of
ANSI/NACE Standard MR0175. Hardness value does not exceed HRC.
Plate No. Mat’] Spec. Thickness | Dimensions Heat No, Slab No. Hardness
| n
Q70N " G4xys 213634420 | BOILSE
3 ”» ’
S e 7ON 5 925x5¢ £OCIZE RIE
Sl6ToN " 32517 wan7sy | Rod
S(¢-Ton 1e” 34x5¢ WORBZIY B2
QiL-7OM | ¥+ 130x87 (0E8587 C

Emmaﬁonsr_éﬁjége Quaification Level: _ZZ=
Cecrer rioyen. _ _

. 56-23-10 Time: A’/d-
Date e AMIEM Q.A. APPRGL LS

RV__M[_DMD (27‘72@ /e

GLOBE X-RAY ASSUMES NO RESPONSIBILITY FOR THE INTEGRITY OF THE STRUCTURE OR FOR ANY LOSSES OF ANY KIND DUE TO
ANY KIND OF INTERPRETATION




. GLOBE X-RAY SERVICES, INC.
8441 South Union Tulsa, Qk. 74132

Certification # 41493
Customer: BT Civy - P.0. 13925 Job#
Address; :
Ultrasonic Examination )
Test Instrument: XBI £/S# &2, SIN_glo507 .
Surface Condition:_ SHOOTH Procedure NO:__GXSI-A - Rev. 1-1d

Couplant: Exosen 30 Search unit cable: RG-174 Co-Axial, 6 fi. long with BNC to BNC or BNC to MD Connectors
Technique: Contact, Manual Scan ‘ ' : o
Beam Angle#1: __ 0 Degrees Search Unit_I"¥ .25 Mz S/N AlY352

Scanning Pattern:_ 1005 _ Reference Level:_3& Db Calibration Reference: Bl
Scanning Surface(s)_| FLAT ¢ | £DGE A
__One direction e & ___Two perpendicular directions

2™ angle for rings and hollow forgings

Beam Angle#2: __ 45 Degrees Search Unit SN
Scanning Pattern: ' Refercace Level: Db Calibration Reference:
Scanning Sucface(s); '

___ Two directions circumferentially ____Two directions axially

Reference Standard; g~ ASTM/ASME A-388/5A388 Acceptance: ASME Sec WML App 20

Other:

Ttem # | Part Identification On M)" SLAB Heat Number/Code | Accept | Reject
2pcs | 1 Taeyq s A13757 | alp7on | RORGEE E30920 |
2pcs | 2Ty 3063890, 2125" |- | P
[1pe. | Y2%HKr 375" 41425 J, y i
2pcs | Y"raiex 41975 90.0635" - R1E £0C138 o
22¢5 " rrey 33128 07 B WIHT58Y e
| 2pcs | 1Y€ e r9.4318°y 10.5” | ®22 LJORIY v~
docs |13/ rHer 0.5 G2,. 975" Cto LWOEGS? /
E
2ocs |1 ey 10ra2.975" X! & Ll
Unless otherwise noted by an * following the item number, there were no recordable indications observed.
Examination By: M# Qualification Level:__ 77"
Cocrer YER . 0
Date: _5- 2440 Time: ___ A/ AM/PM G'ﬁf"?ﬁﬁ Ve
’ ‘ Rl nye [ 24~ Jo

GLOBE X-RAY ASSUMES NO RESPONSIBILITY FOR THE INTEGRITY OF THE STRUCTURE OR FOR ANY LOSSES OF KIND DUETO
ANY KIND OF INTERPRETATION,




F)#J27454

SSAB

12400 Highway 43 North, Axis, Alabama 36505

Test Certificate

___ LN
M9J684 C07 ID#1231 '

Form TC1: Revision 1: Date 31 Oct 2000

Customer: Customer P.O. No.: MUS-230338 | Mill Order No.: 41-253652-04 | Shipping Manifest : ARO78978
METALS USA PLATES & SHAPESSOU  ['Froduct Description: ASME SAS16-T0/SAS16-65/SAS16-60(09B)

P.0, BOX 3528 Ship Date: 02Nov09 |Cert No: 081193312

101 EAST ILLINOIS ASTM AS16-70/AS16-65/A516-60(06) Cert Date: 02Nov09 | (Page lof 1)

ENID LCVN 15/12 FT.LBS @ -60F/A673-P

OK 73702 NORMALIZED

Ske: 0.750 X 120.0 X 480.0 (IN)
Tested Pieces Tensiles Charpy Impact Tests
Heat Piece Piece Tst| YS | UTS [RA|Elong % [Tst | Average | Abs. Energy(FTLB) % Shear Tst |Tst[Tst| BDWTT
Id Id Dimeasions Loqd (PS1) |(PSD 2in 8in[Dir{ Hardmess [1 2 3 Avg 1 2 3 Avg [Tmp|Dir|Siz] Tmp %Skr
mem
M9J684 (&7 0.750 X 120 0 (MISCRTITIS3000 |7 21T 1 57 55 643 FOOFL L. 110,
Heat Chemical Analysis
Id C Mn P 8 Si Tot Al _Sol Al Cu Ni Cr Mo Cbh Y Ti CEY ORGN
M9J684-C07 .18 1 1.20 .006! 001 .19 | .028].026].25 .14 [.10 {.03 [.004 |.008 [.017 {.22 | USA

MERCURY IS NOT A METALLURGICAL COMPONENT OF THE STEEL AND NO MERCURY WAS INTENTIONALLY ADDED

DURING THE MANUFACTURE OF THIS PRODUCT

CEV (TIW) = C + MN/6 + (CR+MO+V)/5 + (NI+CU)/15

100% MELTED AND MANUFACTURED IN THE USA. MTR DIN EN10204 TYPE 3.1 COMPLIANT.

NORMALIZED PIATES. HEATED AT 1650F FOR 32 MINUTES.

MOJ684 CO7 6136365 PCES: 1, WGT: 12234 M9J684 COT 6136364 PCES: 1, WGT: 12237
M9J684 CO7 6136363 PCES: 1, WGT: 12237 M9J684 CO7 6136362 PCES: 1, WGT: 12227
. WE HEREBY CERTIFY THAT THIS MATERIAL WAS
® Cust Part # : TESTED IN ACCORDANCE WITH, AND MEETS THE. Jason Thomas
REQUIREMENTS OF, THE APPROPRIATE SPECIFICATION




Q&S g/

A0
25\
ArceférMittal Bumns Harbor Plate

LITY ASSURANCE

REPONT OF ST AND ANAYLSES
DATE SHIPPED CAR OR VEHICLE NO
1*u4-29-09 l IHB-DOLTN-UP

PO#J27454

812E36920 B031658 ID#08:

SHIBMENT NG

803-058d5 M LMIC 036356]PA§E 1
s| METALS USA PLATES & SHAPES § CTL s METALS USA PLATRS & SHAPES S CTL IN
o] PLATES & SHAPES - MUSKOGEE *I‘ TRACK 747
o} PO BOX 917 [ PORT OF MUSKOGEE
o MUSKOGEE OK 74402 o MUSKOGEE OK
m SRE AND GUANTITY ]
1 Eua oAt HEAT NO THICKNESS WIDTH OR DIA. IUAN LENGTH ] weGHT | ;Ignlr'\g srrgréﬂé% ELONG. I RED
ey G NUMBER PCS
Y e INCHES  INCHES INCHES ©POUNDS PSI PSI IN % %
QUALITY STEEL MELTED & MANUFACTURED IN THE U. 8. A.
PLATES - ASTM AS516-06 GR 70 PVQ, ASME SAS16
GR 70 PVQ 2007 EDITION 2008 ADD,
CH-V A2085 PLT L 15/12 FTLBS AT
~50F --- PLT NORMALIZED & COOLED IN
STILL AIR --- TEST CERTS ARE
PREPARED IN ACCORD WITH PROCEDURES
OUTLINED IN EN 10204:2004 PARA 3.1
NO WELD REPAIR WAS PERFORMED ON BELOW PLATE(S)
MFST - MFST MILL SERIAL# MFST TEST CERTS ARE PREPARED
IN ACCORD WITH PROCEDURES OUTLINED IN EN MFST
10204:2004 PARA 3.1
- LIFT MAX 25 TON UNLDG
OH-CHAIN-SLING LOAD MAX 185000 #
CO# MUS-229478 GH B16-2451A
PLATES HEAT TREATED - TEST SPECIMENS ATTACHED & YIELD STRENGTH @ .5% EUL
B031658 812E36920 1 .5 120 480 8168 58500 81300 8 23
N 1650 DEG F - 26 MIN
{M55)MFST REF#:002
B031668 813E62230 1 .§ 120 480 8168 51500 74500 8 27
N 1650 DEG F - 26 MIN
REF#:002
3 IENLH TEMPERATURE T-TEMPER TEMPERATURE N-NCRMALIZE TEMPERATURE
CRARPY (MPACT
sp‘a‘m fn‘r —HEAT HARD BEND THICKNESS hYPE szE oir| TEST EneRGEPT IBS SHEAR(%) WWEXP MILS
IUMBER ] NUMRER BHM INCHES Tsuig T T T T TS
BU3T1I658 B1ZE36920 .500 V FULL 'L -50 11Z 103 1UB
B031668 813E62230 .500 V FULL L -50 88 B89 120
CHEMICAL ANALYSIS IEEV)
HES" NUMEEK l Mn I o l s ] e I Ccu Ni cr Mol v ] T ‘ Al l B I cb { N | s IGSEEIN
812E36920 .18 1.13 .015 .004 .347.228 .17 .05.008.002.002.034.0003 .002.006.002
B13E62230 .16 1.04 .009 .004 .328.256 .17 .04.008.001.002.038.0002 .002.006.002
QA APPROVED

By Ml bae f- 1570

setfy that Ine above resulls are a true and Sorect copy of actJal results ¢
“fuiements 3! the specilicatior cited above  This tast report connat be sl

BHEL(RPTTIZ

SUPV QUALITY ASSURANCE

ontained 1n records maintainad by Arcelomittal Burns Hatbor and are i full compliance with the
fered wnd must be transmitted intact with any subsquert third party test reports, if cequires

D. W. ELWOOD

PER

WNK




$§ ERVICE S SP

M FT AL

CERTIFICATE OF COMPLIANCE

DATE: 24 JUNE, 2010
SUBJECT: NACE

GENTLEMEN:

I HEREBY CERTIFY THAT THE MATERIAL LISTED HEREIN HAS BEEN
INSPECTED AND TESTED IN ACCORDANCE WITH PRESCRIBED METHODS IN THE
GOVERNING SPECIFICATIONS AND BASED UPON THE RESULTS OF SUCH
INSPECTION AND TESTING DOES CONFORM TO THE BHN REQUIREMENT OF NACE
MR 01-75.

PLATE: ASTM A516-70N AND ASME SA516-70N LATEST EDITION.
SIZE: 1/2” NOMINAL
MILL CERTIFIED: MITTAL

HEAT: 812E36920

SLAB: B031658

Specification: NACE MR 01-75
Hardness, HRC Results Hardness, BHN Results
155, 163, 163

WE HEREBY CERTIFY THE ABOVE INFORMATION IS CORRECT.

Mot S s

MARTY L. £UBANKS
QUALITY ASSURANCE MANAGER
(918) 583-2222




07/08/2010 From:MATTSCO SUPPLY CO. To: SMITHCO ENGINEERING
Our# :39178 Line# :1 QTY: :2
To: :SMITHCO ENGINEERING

CPO# :J27487

M H 'l' E P n A ﬁ " OBLLECTBO C OTPAHUHEHHON OTBETCTBERHOCTLI)

: : "MHTEPNAAN HAKO ThiOB"
HWKO TbHOB Ykpauha, r. Hukononb, np. TpyOHYKOB, 56 i
Ten./daxc +38 (05662) 2-10-70 i

VMHCNEKUNOKHbLIA CEPTUGUKAT :
INSPECTION CERTIFICATE . RELYCTR
EN 10204:2004/ 3.1

L g
“ o 1
3aKasuik €0 9o 51.-0409 :
Customer Cepracpukart Ne 5554
Certificate Ne
Crpana : : : Kontpakr Ne NORTH. 08-1941 :
Country  USA Contract Ne {3-3 08-1483) i
N& TpaHCNCOTHO™O CPRACIBa 5/& (,/ //6 fgﬁ TNuer fNucroa :
Ng vehicle Sheet 1 Sheets 1 !
TPEBOBAIINSA AP 5L-2004 (PSL1)/ASTM A106/A 106M-2006/ Knacc nocTasku P8L-1 e
REQUIREMENTS . ASME SA106-2007/ASTM A53/A 53M-2007/ Class of delivery ! :
‘ASME SAS53-2005/NACE MR 0175-2002 I '
COCTORHNE NOCTaBRY (NOBEPXHOCT]) |
Bua py6 HOT FINISHED SEAMLESS Delivery condition (surface) 1 l
Type of tubes STEEL PIPES PIPES HAVE CAPS. i
PIPES ARE COATED WITH BLA K VARNISH; ;
! Mapka Grong i Pasmape Konnuectoo ‘l
g Sl crae Noeg Vcmepa Dirmensions Quantty
2 "'K:'h::” ;:-:;\ RECTTIN HBpTMA :@mmp H romgn:;::w-.‘m " MOTRAN Ma}.cc:
tem Bk, | » aaTapy Heats Loty | ametar wall thichnass Lm_ — W rrm]o_ﬂ: - weight S . ,
B m;"‘f"mp ’l):I;‘::im manbes | rumhets] g froim o i | e lary. | n Iy K I ! H
:';‘ - ‘mn“'bor mm- -} inch mm inch mm It pes. m {or [Tepymo HRTTO BpyrTe I weria | E
— ! L : : ) gress l S B
\M'/ i Gr.BiX4z PB824848 5395 114,3 4.500 86 0.337 DRL 42 491,16 16110 11075 . 11045 24416 24 350 ‘
. ° NPS 4 SCH 80 i
g BUNDLES: = '3 : i
2. " PB26057 6379 839 3.500 5% 0218 - DRL 82. 61100 20050 7000 6980 15432 153288 .
NPS 3 ' SCH40 . . .
BUNDLES: 2
3. GreX4: PE25G71 5481 B89 3.500 76 0300 DRL 224 263200 86350 40685 40575 89695 89453
NFS 3 “SCH &80 -
BUNDLES: 11

TOTAL: 318 373416 122510 58760 58600 120543 1207161 |
BUNDLES: 16

i

. s 105 RY‘{GQ
. NGINEERING, 85
SMITHCO E’f‘; CONTROL

QUAL

C

APPROVED EY--Q‘/

,,ﬂ]
P
-y
-
|
}

oo l NT E R Pl P E LIMITED LIABILITY COMPANY
. "INTERPIPE NIiKO TUBE"
. NIKO TUBE UKRAINE, Nikopol, 56, Trubnikov ave, Tel./fax +38 (05662) 2-10-70



07/08/2010 From:MATTSCO SUPPLY CO. To: SMITHCO ENGINEERING

Qur# :39178 Line# :1 QTY: :2
To: :SMITHCO ENGINEERING
CPO# :J27487
i
E
CeprudukaTt Ne Mwer Iveron
Ceﬂiﬂcate Ne 5564 Sheet 1 Skaets 1
i.
XUMWYE CKIAP COCTAR %% - CHEMICAL COMPOSITION %% ) :
H i A
| vowepa tn3ROK | ¢ | St M s p cr Ni T Mo cu v no | SR | nocran |
“‘t‘;‘e:{: 0 %100 { x300 | x160 | x1000 | x1000 | x100 X160 | x000 | w1000 | x100 | x1000 | x1000 | gina | s :
1.P825071 22 25 &0 19 15 2 2 0 0 4 0 0 0,33 AMK ;
2.P825071 23 24 57 23 15 2 2 2 2 4 08 1 0,33 :
3.P825071 23 24 57 23 15 2 2 2 2 4 0,7 1 0.33
1.P825057 21 24 53 12 17 2 1 0 0 2 -0 0 0,07 ArK
2.P825087 22 21 54 20 22 2 1 2 2 3 038 1 38 i
3.P825057 22 22 54 20 T2 2 1 2 2 3 038 1 0,38 ‘
1.P824948 - 20 25 45 20 19 2 2 0 0 3 0 0 0,28 MK !
2.PB24948 24 27 54 17 19 2 2 3 2 4 07 | 0,34 :
3.P824948 24 . 28 55 17 18 2 2 3 3 4 07 1 0,34 ;
1.Heat analysis ace.to the manufacturer cedificate. !
2.3.-cantrol anafysis of pipes. i
PESYNBTATH! WCMBITAHUA - TEST RESULTS
Mexarnseckue ceoicTea — Mechanical propertias
[~ R—e] =8 OTHocHTENBHOE
¢ & 5% £ ViensiTadus Ha TRepaOCTY
< 3 0 B YANUHEHUE " 017502
-3 5 £ £X.5 Percent elongation NACE MR-0175-02
i, I3 =859 Rias
Iz E_g 3 éz § ‘E‘ Eae NPoAGHLHOE Hardness Test Npwmeuanua
85 s E spg@ go g HanparnaHue Acc.to Note
gl gt e g gz 8 Longiudinal NACE MR-
28 % > O c g dirgction 0175-02
£ x Hium® INimm*® Hiwm? INfram? o
PSI_- __psi ” |
min 290 min 415 )
e min 42 000 min 60 000 max 22HRC B
293 - 479 ’
1. 5395 472 000 69.000 38,0 < 22HRC
324 499
Heat P824348 47 000 72 006 24,0 ‘
364 509 . H
2, 5379 53 000 74 000 30.0 < 22HRC ‘ ;
351 511 .
Heat P825057 51 000 74 000 28.0 ;
408 526 . ;
3. 5481 59 000 76 000 26,0 < 22HRC ;
388 522 :
Heat P325071 56 000 76 000 29,0

Longitudinal stripe sample, 25,4mm/ 1" width

Calculated length 50,8 mm/2" i

Tpy6hi ucnbITaHkl cornacko TpeboaannaM AP 5L.-2004 (PSL1YASTM A105/A 106M-2006/ASME SA108-2007/ASTM AS3/A 5311- §
2007/ASME SAS53:2005/NACE MR 0175-2002, pe3y/ibTaThl YQOBNETBOPUTENLHbIE, '

Tubes test according to requirements  AP| 6L.-2004 {PSL1YASTM A106/A 106M-2006/ASME SA106-2007/ASTM AEI/A 53M-2007/ASME C XNC
! . Y A N4 o

SA53-2005/NACE MR 0175-2002, result salisfaciory. aTHCO ENGNEERLN‘ 3,

TepmooBpaBoTka; HET ot ) Q(}NTR@L

Haat treatment: NO QUP;& Y

repmeTnunocTsl TMAPOUCTIBITAHVE YAOBNETBOPUTENLHO, UCNbITATEIHOE JABREHVE
20,7MPa/3000PS!I  BPEMS BbIAEPXKW HE MEHEE § CEKYHLL

Leak-proofness: HYDROSTATIC TEST SATISFACTORY MINIMUM HYDRO-PRESSURE
20,7MPa/3000PS| DURATION NOT LESS THEN 58EC.

Texnonoruueckve caoncTea- Technological properties

Pipes are beveled.

Pipes are flattening testing with satisfaclory result

PetsoHT CBAPKOW 3aNPeIleH,
Waeld repair isn't permilted.

Hacroawmm NOATEEPHABEM, YTO TORAD, ONMCAHHBIN Bbilue, G HONKTAHR W COOTBRTCTEYET TPeOORAHMAM 3aKa3a KOHTPAXTA.
We hereby certify, that the material described above has been tesled and complies with the terms of the order contract.

[ata
Date 21.09.2008r.

VIHCrexTop
Inspector




Tel:82.51.744-4680(5 line) Fax:82.51.744-4670

CERTIFICATE OF INSPECTION & TEST®
(EN 10204 3.1)

and tested in accordance with the above specification and

ST&H CORPORATION
g‘u]"” Shinwol-ri, Jinryemyun, Gimhae-si Gyungnam, Koreawe hereby certify that the material herein has been made

E-mail : stcorpn@kornet.net

also with the requirements called for by the above order.

e

ORIGINAL

Report No : MYM5427
Date: MAR.23.2010

STP-095

Customer : Contract No. : 60153 Heat Treatment
Spec. For Material .| ASTM A105N-05/ASME SA105N(NACE MR-0175)
Chemical . .. 910T
.- C Si Mn P S Ni Cr Mo Cu A" Nb
Composition (%) NORMALIZED
Heat No. MAX] 0350 | 0350 1.050 0.035 0.040 0400 | 0300 | 0120 | 0400 | 0.080
¢ ——MIN 0.100 | 0.600
07487 0.182 0257 0.910 0.021 0.009 0.009 | 0010 0002 | 0010 | 0.001 Dimensional
\ Tension Test Charpy Impact Test (10x10 mm Specimen Size) ) Inspection
Size of Specimen(mm Yield | Tensile Red of | Individual| Average Notch Type Hardness Bending
] Gage Strength| Strength |Elongation|  Area min min Test Test ANSI B16.5-2003
g o
Dia | [ ongth MPa | Mpa % % (HB) | 90:120(180°)
125 so MAX Test Result T 187 GOOD
" MIN | 250.000 | 485.000 | 22.000 30000 | D | @ | @ |Average emp 137
12.5 50 357.240 | 589.110 32.100 69.620 153 Ultrasonic
Examination
ITEM/SIZE QTY ITEM /SIZE QTY ITEM /SIZE QTY PASS
600LBS WNRF STD 600LBS WNRF XH 1500LBS WNRF XH
- 50 o 100 g0 200 Magnaflux
600LBS WNRF STD 600LBS SWRF XH 1500LBS WNRF 5160 Examination
" 50 " 100 " 200
3 1 2 N/A
600LBS WNRF STD 600LBS SWRF XH 1500LBS WN RTJ XH
o 50 e S$ 50 g 100 Remarks :
«xCE = 0.34
ZOOLBS WNRF XH 100 900LBS WNRF XH 100 BL AN K (LONG FORMULAR)
" 3
600LBS WNRF XH !
- 100 z?OLBS WN RTI XH 20
— o TS
1. Sizes larger than 24" as s gz‘{ﬁgqij@ a5t 1{1‘4&&&%?@ U
NOTE : W.C:Water Cool 0.C.0il Coo! 2. Flanges to be painted black™and all bpit. b Ao-geyBEatiifaced.
MPa = 145.037 psi  A.C:Air Cool N.A:Non Action 3. Flange serrations to be in accordaﬁaé‘ugﬁﬂmg?—‘w%g}””“
1MPa = 0.145037 ksi  N:Normalized A:Annealed
psi = 6894.76 MPa 0.T§0uenchgd and Tempered e
1ksi = 6.89476 WPa N.T:Normalized and Tempered I Pd Uimessed by Manager of Q.A Dept.
b S A ST&H CORPORATION
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Bonney Forge - Mill Test Reports

BORINEY FORGE

MILL TEST REPORTS

Bonney Forge
14496 Croghan Pike
Mt. Union, PA 17066

CERTIFIED MILL TEST REPORT W65
SO rOb
MATTSCO SUPPLY COMPANY 07/08/10 W\r\&ﬁo %&“ﬁ ©

Qui <

%) /:/ s

) ”““I‘E“& - G
~LOT NO. CHEMICAL ANALYSIS, PHYSICAL PROPERTIES, REMARKS @xﬁﬁgﬁjx ﬂ,l(‘} J/L,&-i
\\4—53;3 1" 6M A105 Coupling Threaded | Lt _

C 0200 MN 0.980 P 0.007 S 10022 SI 0.230
NI 0.030 CR 0. 030 MO O 010 CcuU o. 140 CO O. 003
e 0004 NB 0015
: CE(LONG FORMULA) =0. 383 |
T/S 79300 Y/S 51200 EL 30.000 RA 45’.000
BRINELL HARDNESS: 156

Page 1 of 1

1. THE MATERIAL SUPPLIED MEETS THE REQUIREMENTS OF NACE MRO175/ISO 15156

AND MRO103-2007.

2. THE MATERIAL SUPPLIED WAS INSPECTED AND MANUFACTURED IN ACCORDANCE

WITH EN DIN 10204:2004 EDITION TYPE 3.1 INSPECTION DOCUMENT.
3. CERTIFYING ASTM A105-09 / ASME SA105-07 EDITION.

THIS DOCUMENT HAS BEEN ELECTRONICALLY SUBMITTED.

http://www.bonneyforge.com/mtr/report.cfm

7/8/2010
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EBCO
NN MATERIAL TEST REPORT Page 1 of 1
Sold To: 2170000 Ship To: 2170000

SMITHCO ENGINEERING CO. SMITHCO ENGINEERING CO.

6211 S. 39TH WEST AVENUE 6211 S. 39TH WEST AVENUE

TULSA OK 74131 US TULSA OK 74131 US

A

Purchase Order: J27107

Sales Order: 126279
Material: TA32010000830C A/SA 179 1.000 OD X .083 MW
Delivery: 80192874

Description: ASTM/ASME A/SA 179-90A(05) SMLS

Test: NDT ELECTRIC TESTED TO ASTM A450 OR A1016 & APPLICABLE TEST METHOD E309 OR E426.
FLARE TEST PASSED. FLATTENING TEST PASSED.

Heat Number: HI08-A-482
CARBON Idl 0.090
MANGANESE  Id 0.490
PHOSPHORUS Il 0.007
SULFUR Idl 0.002
SILICON Idl 0.250
NICKEL IdI 0.020 o
CHROMIUM IdI 0.100 ) FNGWEER{NGAN‘”
MOLYBDENUM Il 0.000 SMITEICO & ONTROL
COPPER IdI 0.070 cupt
ALUMINUM  IdI 0.000 C

v ~1C
Ultimate  (PSI ) APPROVED “5‘{*‘6 AR
Yield (PSI ) eSS
Elongation (%) DATE -
Hardness (RB ) 47 /| b1
Manufactured in China

Webco Industries, Inc. certifies that the material described was manufactured and tested and/or |

inspected in accordance with the specification and fulfills requirements in such respect. |

This document was prepared by means of electronic processing and is valid ‘without signature. | Tim Benear
I
|

Date: 06/18/2010

Quality Manager
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TULSA GAMMA RAY, INC.

1127 SOUTH LEWIS AVENUE
TULSA, OKLAHOMA 74104-3900

918/ 585-3228 ¢ FAX 918 /584-5598

1 - 800 - 625-9288
www.tulsagammaray.com

’i}CHNIQUE/INSPECTION REPORT
/

ov___/LC

Y CUSTOMER DATA
2o e )
NAME o
ADDRESS
PHONE AN
W.O. # PO. #

JOB LOCATION __Ss-t¢ F e

DESCRIPTION

R MATERIAL ,, .
S b e TYPE: /4 ~C2/4 2

i

AB — ARC BURN

AI - ALIGNED INDICATION
BT - BURN THROUGH
CON - CONCAVITY
CRACK - CRACK

DEFECT CODE

HB - HOLLOW BEAD

IF - INADEQUATE FUSION

IP - INCOMPLETE PENETRATION
MA - MISALIGNMENT

POR - POROSITY

SLI - SLAG INCLUSION

SLL - SLAG LINE

SURF - SURFACE INDICATION
UCE - UNDERCUT EXTERNAL
UCI - UNDERCUT INTERNAL

ABBREVIATED TERMS

SOD = SOURCE TO OBJECT DISTANCE

OFD = SOURCE SIDE OF OBJECT TO FILM DISTANCE

OD = OUTER DIAMETER REP = REPAIR RET = RETAKE
WT = WELD THICKNESS RES = RESHOOT

WR = WELD REINFORCEMENT  BM = BASE MATERIAL

WELD/FILM
NUMBER

JOB NUMBER

OD | BM

WITHIN STD’S
YES NO

#
FILM

SIZE / MFG / TYPE

FILM [7.5i"| SOD | OFD 1%1; DEFECT LOCATION
S ]

#
EXP

[

—

3357-AF

idt

[

3N A0 %LD |

1518

7

273

i

1

l“ . z {,’ v

oS5

v

A 5],

S/ -850

yl= I~

Z

[—

;L sl"?} ::’

AR [T N R (XN (WO R SN (SU N LS

E

™~
Sk

30

SOURCE SIZE DIAG.

METHOD /) ==
iz [ e (5

ISOTOBE e
J«iﬂ} ~/7 ,1

NO. CURIES
2 s

7, S

DEV. TIME

Py
=2« &0

DEV. TEMP

DENSITY )
2l ~FLD

NO. OF
WELDS

FT. LONG
SEAMS

STANDARDS

A

T v 774 N4
ASPE e YL 1§ L

FILM/

CASSETTE %j

; |EXPOSURE:

DBL WALL

¢S WALL

VIEWING:

DBL WALL

MR/RY SCREENS
3| b

TRUCK NO./

PAGE NO.

SHOP

REPORT NO.

iOF!

ASST.
HOURS

TRAVEL

TOTAL

HOURS

HOURS

MILEAGE

FILM INTERPRE

Z7

7

-

lor [

=
—

ASNT LEVEL

COMPANY REPRESENTATIVE

L —

—
A

AN

ASNT LEVEL ___

SIGNATURE CERTIFIES TIME & MATERIALS CORRECT

FORM 88-1
Rev. 5/03

SIGNATURE

TULSA GAMMA RAY, INC. ASSUMES NO RESPONSIBILITY FOR LOSSES
OF ANY KIND DUE TO INTERPRETATION

No. 56692



1127 SOUTH LEWIS AVENUE
TULSA, OKLAHOMA 74104-3900
918 / 585-3228  FAX 918/ 584-5598
1 - 800 - 625-9288
www.tulsagammaray.com

T o WJED

DATE

TULSA GAMMA RAY, INC.

TECHNIQUE/INSPECTION REPORT

., CUSTOMER DATA
NAME 52 L7 f{ / L

ADDRESS

PHONE ]ATTN:
W.O. # PO. #

JOB LOCATION e AN

DESCRIPTION <8¢ /Few o/

MATERIA
TE 2k 27

DEFECT CODE

HB - HOLLOW BEAD
IF — INADEQUATE FUSION

AB - ARC BURN
Al — ALIGNED INDICATION

SLI - SLAG INCLUSION
SLL - SLAG LINE

ABBREVIATED TERMS

SOD = SOURCE TO OBJECT DISTANCE

OFD = SOURCE SIDE OF OBJECT TO FILM DISTANCE

BT - BURN THROUGH IP - INCOMPLETE PENETRATION | SURF — SURFACE INDICATION OD = OUTER DIAMETER REP - REPAIR  RET = RETAKE
CON — CONCAVITY MA - MISALIGNMENT UCE - UNDERCUT EXTERNAL WT = WELD THICKNESS RES = RESHOOT
CRACK - CRACK POR - POROSITY UCI - UNDERCUT INTERNAL WR = WELD REINFORCEMENT ~ BM = BASE MATERIAL
WELD/FILM JOB NUMBER oD BM [ WR | WT | WITHIN STD’S # FILM fgji,g;:‘f' SOD | OFD I% # DEFECT LOCATION
NUMBER YES NO |FILM| SIZE / MFG / TYP. S&/ | EXP
L > | 237/-ATE WA g8 | 2Vaxsh 5 10|80 B |7
2 23 j Pl Jle” Vi1
3 -5 V J , (27|
i1 -> | 337/~ ABA v &
s 3 ] J = ARNAY
s -5 4 TV VL PV TVIV
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
METHO . SOURCE SIZE DIAG. ISOTOPE NO. CURIES ~ DEV. TIME DEV. TEMP_ DENSITY
ikl ) el IR (92 s Foo |l 204D
NO. OF FT. LONG STANDARDS _ ~_ [NO.OF T [ELM/ }/ [EXPOSURE: _(DBLWALL J 5 WALL MRZRJSCREENS
WELDS L{ SEAMS o ME Sec. J«‘{/" D £ | 6 CASSETTE // VIEWING: __ DBL WALL ~S WALL_~ s ¥ 4
TRUCK NO. / REPORT NO. PAGE NO. TECH. ASST, TRAVEL TOTAL MILEAGE
SHOP ol / oF HOURS HOURS HOURS HOURS
FILM INTERPRETER , S ‘ ASST. NAME _ a . ASNT LEVEL
" ézfz:» Z fAALL fgfaghg i~ T
COMPANY REPRESENTATIVE NDT TECHNIMAN ASNT LEVEL
D NodA o s
SIGNATURE CERTIFIES TIME & MATERIALS CORRECT SIGNATURE

FORM 88-1
Rev. 5/03

TULSA GAMMA RAY, INC. ASSUMES NO RESPONSIBILITY FOR LOSSES
OF ANY KIND DUE TO INTERPRETATION

60720



PRECISION HEAT TREATING
6300 S. 57TH W. AVE
TULSA, OK 74131

CHART
CUSTOMER:  SMITHCO ORDER#
CUST.PO# 127491 23072
QUANTITY 712012010
3 HEADER BOXES 3391 AF, ATB, ABB WT# 3637

SMITHCO ENGINEERING, NC.
QUALITY CONTROL

FURNACE #SR: CALIBRATION DATE: 2-1-10
APPROVED BY: JIM MOSS

RECORDER:
15MIN

N



MAGNETIC PARTICLE TESTING REPORT

CUSTOMER: £l ivcer Tedd DATE: 7 /9 /o
7 TIME: S (e Am
oot Pl s vs

EQUIPMENT SERIAL NUMBER )¢ /O 2 2 29/ AF AT/ﬁ ALLB

APPLICABLE CODE:  ASME SECTION V ARTICLE 7
ASME SECTION V ARTICLE 25, SE-709
ASTM E-709
ASME SECTION VIII DIV. 1, APPENDIX 6

EXAMINATION MEDIUM: DRY POWDER
COLOR OF POWDER: RED

2
>

LIGHTING EQUIPMENT USED

cell ) MecligbcF =>1005(100015)

2

EQUIPMENT MANUFACTURER: PARKER RESEARCH CORPORATION

"

MODEL NUMBER: B-100
MAGNETIZING CURRENT:  AC ,%

DEMAGNETIZING REQUIRED: YES___ NO AL E A A Z:
TESTED MATERIAL TYPE AND THICKNESS _ S/ /(- (X >« 2/5‘,/ Vz / /

NON-REJECTABLE INDICATIONS
SIZE, TYPE AND LOCATIONS: !

ACCEPTED _~ REJECTED

ACCEPTANCE CRITERIA: ABOVE REFERENCED CODES AND STANDARDS
SMITHCO MPT PROCEDURE LATEST REVISION

PERFORMED BY:/A_&'{
LEVEL OF CERTIFICATION: ——ezll—>

WITNESSED OR ACCEPTED BY:
LEVEL OF CERTIFICATION:

MPT PROCEDURE - Page 4 of 4 Rev. 10 (09-11-07)

SMITHCO ENGINEERING, INC.
TULSA OFFICE & PLANT: 6312 S, 39th W. Ave. Tulsa, OK 74132 Phone (918) 446-4406 Fax (918) 445-2857
www.smithco-eng.com
SERVING THE INDUSTRY SINCE 1952
Member of HTRI




MAGNETIC PARTICLE TESTING REPORT

CUSTOMER: L &0 cericy <cl,. DATE: 7 ! 2] s
N - TIME: FESC
Nz efé’@y Y welpS
EQUIPMENT SERIAL NUMBER 2o0/0h 225y AF

APPLICABLE CODE:  ASME SECTION V ARTICLE 7
ASME SECTION V ARTICLE 25, SE-709
ASTM E-709
ASME SECTION VIII DIV. 1, APPENDIX 6

EXAMINATION MEDIUM: DRY POWDER

COLOR OF POWDER: RED

LIGHTING EQUIPMENT USED_3rcf] /) [lecliobcf = 100£c(1000Lx)

v

EQUIPMENT MANUFACTURER: PARKER RESEARCH CORPORATION

MODEL NUMBER: B-100 -
MAGNETIZING CURRENT:  AC DC _— o,
DEMAGNETIZING REQUIRED: YES NO~ 7

TESTED MATERIAL TYPE AND THICKNESS ¢ /2$7¢ Pzo /8:

NON-REJECTABLE INDICATIONS
SIZE, TYPE AND LOCATIONS: —

ACCEPTED o REJECTED

ACCEPTANCE CRITERIA: ABOVE REFERENCED CODES AND STANDARDS
SMITHCO MPT PROCEDURE LATEST REVISION

4 /
PERFORMED BY: ﬂ,\_,é//
LEVEL OF CERTIFICATION: «—— 7

WITNESSED OR ACCEPTED BY:

LEVEL OF CERTIFICATION:

MPT PROCEDURE - Page 4 of 4 Rev. 10 (09-11-07)

SMITHCO ENGINEERING, INC.
TULSA OFFICE & PLANT: 6312 8. 39th W. Ave. Tulsa, OK 74132 Phone (918) 446-4406 Fax (918) 445-2857
www.smithco-eng.com
SERVING THE INDUSTRY SINCE 1952
Member of HTRI




MAGNETIC PARTICLE TESTING REPORT

CUSTOMER: £picislcesjay JEL — DATE: 7 [ o S/ /o
P /S TIME: £ ¥o oy
P57 et > FLLEF.4 25
EQUIPMENT SERIAL NUMBER ‘L0/64 355/ fIE A7R ALR

APPLICABLE CODE:  ASME SECTION V ARTICLE 7
ASME SECTION V ARTICLE 25, SE-709
ASTM E-709
ASME SECTION VIII DIV. 1, APPENDIX 6

EXAMINATION MEDIUM: DRY POWDER
COLOR OF POWDER: RED

LIGHTING EQUIPMENT USED _</.-/] )/) Mo gt => 100£c(10001.x)

v

EQUIPMENT MANUFACTURER:  PARKER RESEARCH CORPORATION
MODEL NUMBER: B-100

MAGNETIZING CURRENT: AC <~ DC

DEMAGNETIZING REQUIRED: YES NO )
TESTED MATERIAL TYPE AND THICKNESS <2257 Apse 9 Vs . Vol 2

NON-REJECTABLE INDICATIONS

SIZE, TYPE AND LOCATIONS: =~ |
ACCEPTED REJECTED

ACCEPTANCE CRITERIA: ABOVE REFERENCED CODES AND STANDARDS
SMITHCO MPT PROCEDURE LATEST REVISION

PERFORMED BY: % = é\?/

LEVEL OF CERTIFICATION:

WITNESSED OR ACCEPTED BY:
LEVEL OF CERTIFICATION:

MPT PROCEDURE - Page 4 of 4 Rev. 10 (09-11-07)

SMITHCO ENGINEERING, INC.
TULSA OFFICE & PLANT: 6312 S, 39th W. Ave. Tulsa, OK 74132 Phone (918) 446-4406 Fax (918) 445-2857
www.smithco-eng.com
SERVING THE INDUSTRY SINCE 1952
Member of HTRI




HARDNESS TEST CE:RTIFICATE

Machine: Kroutkramer Serial #: Mic 10 SN 34101-5684

pate: /- 7 /¢ Inspector: S A7)
HEADERID: 25/ 0 /R 33/ A
BHN BHN
bR WELD HAZ WELD HAZ
e /§3 /5] Vet | 73 | [ 7/
S A - A 4




SMITHCO

HYDROSTATIC TEST CERTIFICATE

CUSTOMER: £ 7/

SMITHCO SERIAL NO.: 2&/0833% k-4

TEST GAUGE NO.:_ 457

RANGE: g ioo CA?

DATE CAL.: 7-/9-70

TEST PRESSURE:// Sopc

DATE TESTED:_/-3—/

WE CERTIFY THE ABOVE REFERENCED AIR COOLED HEAT EXCHANGER WAS
SUCCESSFULLY HYDROSTATICALLY TESTED FOR ONE (1) HOUR MINIMUM
AND THE TEST GAUGE WAS CALIBRATED AS STATED.

Shawn Blanck
ASSEMBLY INSPECTOR
SMITHCO ENGINEERING, INC ) PHONE: (918) 446-4406
P.O. BOX 571330 FAX: (918) 445-2857

TULSA, OK 74157
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